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SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit CII\rrk PARS Limnit nlj..—rx PA
-10 AdAR—HEURIOUS LINE ARS PASS -10 déRP—$EURIOUS LINE ARS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
-20 dim
=30 dBrm
P W T sl ]| PR B
50 dBmy
-60 db
<70 dBrm
-80 dBm
-a0 der -40 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | | Frequency | Power Abs |
30,000 MHz 1.000 GHz 1.000 MHz £19.70765 MHz | —41.58 dBm ~28,58 0B 30,000 M : 754.47026 MHz —41.50 dém
1.700 GHz | 1.000 MHz -41.20 dBm 1.000 GHz 1.64350 GHz | -41,17 dBm
3,000 GHz 1.000 MHz | -40,04 dBm 1.765 GHz 2.08576 GHz -40.05 dBm 7,05 di
1.000 MHz § 3.000 GHz | -42.60 dBm -18.60 dB
1.000 MHz | 39.64 dBm | 9.000 GHz | 2 -39 .48 dBm | .48 dB
1.000 MHz -37.80 dBm 13.000 GHz 12.000 -37.67 dBm

Middle Channel / QPSK

Middle Channel / 16QAM

Ref Level 0,00 dém  Offsat 16,40 dB Mode Auto Sweep Ref Level 0,00 dém Offset 15,40 d& Mode 4uto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit fth-‘rk PARS Limit th.—-rx F
-10 MRR—HLUELOUS LINE ABS BARS -10 dEAR—FEUEIOUS LINE ABS I
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
-20 dBm
=30 dBrm
-MM , - A 40dBm At
B —— P R o~ - ﬂ,i._. ———
-50 dBm
60 e
-70 dBm
-0 dem
a0 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | Range Up | Frequency | Power Abs | ALimit
30,000 MHz 1.000 MHz B26.63618 MHz | -41.37 dBm -28,37 dB 30,000 M { _ -41,38 dém | -28,36 db
1.600 MHz 1.61692 GH -41.20 dBm .20 dB 1.000 GHz 1.69108 GHz | dBm
1.000 MHz | 40,03 dBm 27.03 dB 1.765 GHz 2.00733 GHz dim |
1.000 Mz -32.55 dBm -18.55 dB 3.000 GHz | dBm
o dBm | .79 dB 9.000 GHz |
.6 dBm 13.000 GHz
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SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

LTE Band 4/ 1.4MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Ref Level 0,00 dBm Offset 16,40 dB Mode Auto Sweep Ref Lavel 0,00 dBm Offset 16,40 dB Mode suto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit CII\rrk PA Limit tLrurrx ¥
-10 AdAR—HEURIOUS LINE ARS PAsE -10 déRP—$EURIOUS LINE ARS 27
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3048 -30 B
M = " - MM T
¥ L E W N b '_JE—- LR ———— e A e -
-50 dBm
-60 db
<70 dBrm
-80 dBm
-a0 der -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz

purious Emissions

[Spurious Emissions

Range Low | Range Up | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 702.11544 MHz | -41.50 dBm -28,50 dB 30,000 MHz 1.000 GHz | 753.50075 MHz -41,50 dém | -28,50 dp
1,700 GHz | 1.600 MHz 1.67425 GH 1.000 GHz | 1,700 GHz | 070 GHz | -41.33 dBm
000 GHz 1.000 MHz | 6 GHz 1.765 G 2 BA235 GHz dBm
2,000 GHz | 1.000 Mz 3.000 GHz 655692 GHz | - ¢ dBm
13.000 GHz 1.000 MHz | -3 Bm. | 9.000 GHz | 1.000 MHz | 12.39433 GHz -33.59 dém |
16.000 GHz 1.000 MHz -37.83 dBm 13.000 GHz 1.000 MHz 34743 GHz -37.70 dBm
i
' | i
Dare: 1E i Darer 1 018
n rum
Ref Level 0,00 dBm  Offsat 16,40 dB Mode Auto Sweep Ref Level 0,00 dém Offset 15,40 d& Mode 4uto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit fth-‘rk PARS Lirnit th-rx F
-10 MRR—HLUELOUS LINE ABS BARS -10 defE_fRURIONS LINE ARS I
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
-20 dpy -20 dBm
=30 dBrm
M Y | -MM At
L W ~ —~ —— [T e —
-70 dBm
-0 dem
a0 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | Range Up Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 765.49475 M| -41,53 dBm -28,53 dB 30,000 MHz 1.000 G 756.34833 Mhz -41,40 dém | -28,40 dp
1,700 GHz | 1.600 MHz -41.10 dBm 0 db 1.000 GHz -41.39 dBm
3,000 GHz 1.000 MHz | —40,15 dBm | -27.15 B 298169 Gl -39.99 dBm |
2.000 GHz | 1.000 MHz -32.77 dBm -18.77 dB 655482 GHz | -32.63 dBm
13.000 GHz 1.000 MHz | -38.61 dBm .61 dB | 12.35933 GHz -33.57 dém |
18:000 GHz 1.000 MHz -37.67 dBm .67 dB 1.000 MHz 17.11237 GHz -37.79 dém
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SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

LTE Band 4 / 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Ref Level 0,00 dBm Offset 16,40 dB Mode Auto Sweep Ref Lavel 0,00 dBm Offset 16,40 dB Mode suto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit CII\rrk RS Limit tLrurrx
-10 AdAR—HEURIOUS LINE ARS 55 -10 déRP—$EURIOUS LINE ARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3048 -30 B
PPV o Labnd - " o | 40 dBm o, S A AN e
[ e T, " - "—L—. N e L S
-50 dBm
-60 db
<70 dBi <70 dBrm
-20 der -80 dBm
-a0 der -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | Frequency | Power Abs |
30,000 MHz 1.000 1.000 MHz 751.56172 MHz | —41.52 dBm | ~28,62 OB 30,000 MHz 1.000 GHz | 943,52574 MHz —41.57 dBm
0 GH 1.600 MHz -41.22 dBm -28,22 dh 1.000 GHz | 1.68373 GHz | -40.71 dBm
000 GHz 1.000 MHz | 40,26 dBm b 1.765 G 2.08333 GHz -30,87 dim |
9.000.GHz | 1.000 MHz -32,76 dBm -19.76 dB 3.000 GHz 6.94492 GHz | 63 dBm
13.000 GHz 1.000 MHz | -38.33 dim -26.33 dB 9.000 GHz | 35983 GHz 61 dBm |
16.000 GHz 1.000 MHz -37.62 dBm 62 dB 13.000 GHz -37.74 dém
' - il
DEve: 1 17 Date: 1LF 018 17
n V
Ref Level 0,00 dém  Offset 16.40 dB Mode Auto Sweep Ref Lavel 000 dém Offset 1540 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit fth-‘rk 33 Limit th.—-rx
-10 MRR—HLUELOUS LINE ABS 58 10 i PURIONS | INE_ABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3048 -30 B
e : | e e’ . [ T
(S e W e '_—L (e S A g
-50 dBm
60 e
-70 dBm
-80 der -§0 dBm
a0 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Spurious Emissions
Range Low | Range Up | RBW | Frequency Power Abs | ALimit Range Low | Range Up | Frequency | Power Abs | ALimit
30,000 MHz 1.000 MHz 700.17741 MHz | —41,49 dBm | ~28,48 0B 30,000 MHz 1.000 GHz | 776.76912 MHz —41.65 dBm ~28,65 b
1.600 MHz 1.65890 GH 41 dR 1.000 GHz | 1.64980 GHz | -41.21 dém -28,21 dB
1.000 MHz | 2.09774 GHz 86 dB 1.765 G 2, -27.14 dB
g, 1.000 MHz 84242 GHz -10.61 dB 3.000 GHz 6.95542 GHz | -18.66 dB
.00 1.000 MHz | .57 dBm | -26.57 dB 9.000 GHz | 12.35833 GHz -33.42 dém | -26.42 dB |
16.000 GHz 1.000 MHz -37.74 dBm 74 dB 13.000 GHz -37.66 dBm 56 dB
[ i
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SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

LTE Band 4 / 5MHz

Ref Level 0,00 dBm Offset 16,40 dB Mode Auto Sweep Ref Lavel 0,00 dBm Offset 16,40 dB Mode suto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit CII\Prk PARS Limit rLru- ck ¥
10 ARPE—HPURIOUS LINE ABS PASS -10 déRP—$EURIOUS LINE ARS 27
_SPURIOUS_ LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3048 -30 B
M M " ~ 2 4 M 2 P S
[ N e i ’-NE*_ 7 VI r—— e
-50 dBm
-60 db
<70 dBi <70 dBrm
-20 der -80 dBm
a0 dem -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | Frequency Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 712.78111 MHz | —41.36 dBm ~28,36 OB 30,000 MHz 1.000 GHz | B50.73213 MHz —41.36 dBm
1.000 1,700 GHz | 1.600 MHz 41,43 dBm 1.000 GHz | 1.65820 GHz | -41.07 dém
1.785 1 000 GHz 1.000 MHz | 2 -40,02 dBm 1785 G 2.08498 GHz -40,05 dBm |
3.000 GHz | 9.000.GHz | 1.000 MHz B.95442 GHz | -32.64 dBm 3.000 GHz 6.95892 GHz | 60 dBm
9.000 GHz | 13.000 GHz 1.000 MHz | 12.37483 GHz | -38.40 dBm | 9.000 GHz | 36583 GHz -38.33 dém |
13.000 GHz 16.000 GHz 1.000 MHz 16.34035 GHz | -37.66 dBm 13.000 GHz 118 GHz -37.89 dBm
‘ i ' )il
n
Ref Level 0,00 dém  Offset 16.40 dB Mode Auto Sweep Ref Lavel 000 dém Offset 1540 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit fthﬁrk 33 Limit iLHPrk F
-10 MRR—HLUELOUS LINE ABS 58 10 dNP—$PURIONS }INE ABS I
_SPURIOUS_ LINE_ABS SPURIOUS_LINE_ABS
-20 dpy -20 dBm
=30 dBrm
M P [ T 40 uMM , | TP
[T N N AR AR N FJL... NP et o oo Pttt ST T T
-50 dBm
60 e
-70 dBm
-80 der -§0 dBm
a0 dem -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Elpurluus Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | Range Up | Frequency | Power Abs | ALimit
30,000 MHz 1.000 1.000 MHz BE6.E0420 MHz | —41.54 dBm ~28,54 0B 30,000 MHz 1.000 GHz | BE9.02729 MHz —41.53 dBm ~28,53 b
1.000 0 GH 1.600 MHz -41.31 dBm 1.000 GHz | 1.68548 GHz | -40.99 dém
1.785 1 000 GHz 1.000 MHz | -40,02 dBm 1785 G 2 8 G - dBm |
3.000 GHz | 9.000.GHz | 1.000 MHz -32,75 dBm -19.75 dB 3.000 GHz 6.95892 GHz | 71 dBm
9.000 GHz | 13.000 GHz 1.000 MHz | -38.60 dBm | -26.60 dB 9.000 GHz | 12.34533 GHz -39.63 dém | -26.63 dB |
13.000 GHz 16.000 GHz 1.000 MHz 9.03 dBm -25.02 dB 13.000 GHz 951 GHz -37.62 dBm 62 dB
‘ i i { i
i = L 1 Davet G.FEE.2018 1
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SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

LTE Band 4 / 5MHz

y
Ref Level 0,00 dBm Offset 16,40 dB Mode Auto Sweep Ref Lavel 0,00 dBm Offset 16,40 dB Mode suto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit CII\rrk PA Limit tLrurrx ¥
-10 AdAR—HEURIOUS LINE ARS PAsE -10 déRP—$EURIOUS LINE ARS 27
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3048 -30 B
‘L-M . e 4 — _.L-M . I
e L W —— ,,JEL- LR v N W <~ g
-50 dBm
-60 db
<70 dBrm
-80 dBm
-a0 der -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 766.58921 MHz | —41.5¢ dBm ~28,54 0B 30,000 MHz 1.000 GHz | 742.63608 MHz —41.51 dém
1,700 GHz | 1.600 MHz -41.34 dBm 1.000 GHz | 1,700 GHz | 1.68793 GHz | -41.33 dém
000 GHz 1.000 MHz | T 17 b 1.765 G 2.09527 GHz - dBm |
9.000.GHz | 1.000 MHz =3 E -10.66 dB 3.000 GHz 6.95092 GHz | 52 dBm -19.52 dB
13.000 GHz 1.000 MHz | 733 GHz | -38.38 dim -26.39 dB 9.000 GHz | 1.000 MHz | 2.37383 GHz -38.12 dém | -26.12 dB |
16.000 GHz 1.000 MHz 701 GHz -37.66 dBm 13.000 GHz 1.000 MHz 16.34618 GHz -37.86 dBm .86 dB
i
' | i
Date: 1 18 Date: 1LF 018 1 G
n rum
Ref Level 0,00 dém  Offsat 16,40 dB Mode Auto Sweep Ref Lavel 0,00 dém  Offset 15,40 dg Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit fth-‘rk PARS Limit th-rx F
-10 MRR—HLUELOUS LINE ABS BARS -10 defE_fRURIONS LINE ARS I
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3048 -30 B
M - . - -M'WT [
B T i T e i LR ke
-70 dBm
-80 dem
a0 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | Range Up Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 702:60120 M —41.3¢ dBm ~28,34 0B 30,000 MHz 1.000 G 736.53423 MHz —41.29 dém ~28,28 6
1,700 GHz | 1.600 MHz 1.69353 GH -40.93 dBm -27.93 08 1.000 GHz 1.69283 GHz | -41,15 dBm -28,15 dB
3,000 GHz 1.000 MHz | 2.07530 G -30,97 dBm a7 db -40,04 dBm | -27.04 dB
9.000.GHz | 1.000 MHz 6.95342 GHz | -32,51 dBm -19.51 dB -32.77 dBm -19.77 dB
13.000 GHz 1.000 MHz | 12.35633 GHz -38.31 dBm .31dB | -33.50 dém | .50 dB.
18:000 GHz 1.000 MHz 16.343668 GHz -37.75 dBm 24.75 dB 1.000 MHz -37.87 dém 87 dB
—
' i
i = L 1 D = L 018 1
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SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

LTE Band 4 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Ref Level 0,00 dBm Offset 16,40 dB Mode Auto Sweep Ref Lavel 0,00 dBm Offset 16,40 dB Mode suto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit CII\rrk = Limit tLrurrx ¥
-10 AdAR—HEURIOUS LINE ARS 55 -10 déRP—$EURIOUS LINE ARS 27
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
-20 dpy -20 dBm
3048 -30 B
e oo [ 55 pamacerone Nt
e e L, W W R ﬂ‘iﬁ_" L e L Eh
-50 dBm
-60 db
<70 dBi <70 dBrm
-20 der -80 dBm
-a0 der -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | Frequency | Power Abs | ALimit
30,000 MHz 1.000 1.000 MHz 721.50875 MHz | —41.32 dBm | ~28,32 0B 30,000 MHz 1.000 GHz | 743.32084 MHz —41.45 dBm ~28,46 6
1,700 GH 1.600 MHz 1.68793 GH -41.33 dBm 1.000 GHz | 1.69423 GHz | -41.23 dém -28,23 dB
000 GHz 1.000 MHz | 1.765 G 2.07634 GHz -40,12 dBm | -2 B
9.000.GHz | 1.000 MHz E 3.000 GHz 6.95542 GHz | 58 dBm -19.58 dB
13.000 GHz 1.000 MHz | -38.55 dim. | 9.000 GHz | 35883 GHz -33.47 dém |
16.000 GHz 1.000 MHz -37.59 dBm 13.000 GHz -37.75 dBm
' - il
Date: 1 18 Dives 18 018 1
n V
Ref Level 0,00 dém  Offset 16.40 dB Mode Auto Sweep Ref Lavel 000 dém Offset 1540 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit fth-‘rk 33 Limit th.—-rx
-10 MRR—HLUELOUS LINE ABS 58 10 i PURIONS | INE_ABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
=30 dBrm
-AM-M 2 | MY 40 nH-M " e |
R N s e ™ e i . '..-j-L— LS — = S W o~ -
-50 dBm
60 e
-70 dBm
-80 der -§0 dBm
a0 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | Range Up | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 743.32084 MHz —41.53 dBm 30,000 MHz 1.000 GHz | 773.37581 MHz —41,72 dBm | -28,72 b
1,700 GHz | 1.600 MHz 1.66274 GH -41.26 dBm 1.000 GHz | 1.68138 GHz | -41,42 dBm -28,42 dB
000 GHz 1.000 MHz | 2.00856 GHz 1.765 G 2.07593 GHz -40.15 dBm | 15 d8
9.000.GHz | 1.000 MHz 6.56992 GHz | E 3.000 GHz 6.95092 GHz | -32.54 dBm 54 dB
13.000 GHz 1.000 MHz | -38.42 dBm -26.42 dB 9.000 GHz | 12.31834 GHz -39.65 dBm | 6,65 dB |
16.000 GHz 1.000 MHz -37.91 dBm 81 dB 13.000 GHz 17.10862 GHz -37.76 dBm .76 dB
[ i
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SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

LTE Band 4 / 15MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Ref Level 0,00 dBm Offset 16,40 dB Mode Auto Sweep Ref Lavel 0,00 dBm Offset 16,40 dB Mode suto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit CII\Prk PARS Limit rLru- ck ¥
-10 AdAR—HEURIOUS LINE ARS PASS -10 déRP—$EURIOUS LINE ARS 27
_SPURIOUS_ LINE_ABS SPURIOUS_LINE_ABS
-20 dpy -20 dBm
3048 -30 B
e e " u | T - posrneen] P
L T W e o ',&_ [N e R e~
-50 dBr 50 dBm
-60 de -60 db
<70 dBi <70 dBrm
-20 der -80 dBm
a0 dem -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | Frequency | Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 719.5: —41.50 dBm ~28,50 0B 30,000 MHz 1.000 GHz | §32.03148 MHz —41.51 dBm ~28,51 16
1.000 1,700 GHz | 1.600 MHz -40.75 dBm 1.000 GHz | 1.69808 GHz | -40.68 dBm
1.785 1 000 GHz 1.000 MHz | -40,05 dBm 1785 G 7 78 dB
3.000 GHz | 9.000.GHz | 1.000 MHz -32.62 dBm 3.000 GHz | -19.68 dB
9.000 GHz | 13.000 GHz 1.000 MHz | -38.46 dBm | -26.46 dB 9.000 GHz | 12.37633 GHz .55 dBm | -26.55 dB |
13.000 GHz 16.000 GHz 1.000 MHz -37.74 dBm 74 dB 13.000 GHz 16.34826 GHz -37.92 dBm 92 dB
‘ i : )il
n
Ref Level 0,00 dém  Offset 16.40 dB Mode Auto Sweep Ref Lavel 000 dém Offset 1540 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit fthﬁrk 33 Limit iLHPrk F
-10 MRR—HLUELOUS LINE ABS 58 10 dNP—$PURIONS }INE ABS I
_SPURIOUS_ LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3048 -30 B
-MM Y - PP
e s e gl ] ||| e e
-50 dBm
60 e
-70 dBm
-80 der -§0 dBm
a0 dem -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Elpurluus Emissions
Range Low | Range Up RBW | Frequency | Power Abs ALimit Range Low | Range Up | Frequency Power Abs | ALimit
30,000 MHz 1.000 1.000 MHz BE4.66517 MHz | —41,45 dBm ~28,45 OB 30,000 MHz 1.000 GHz | 21.38682 MHz —41.32 dBm -28,32 b
1.000 0 GH 1.600 MHz 1.69948 GHz -41.11 dBm 1de 1.000 GHz | 1.60047 -41.21 dBm -28,21 dB
1.785 1 000 GHz 1.000 MHz | 2.08300 GHz -40.07 dBm | 7,07 dB 1785 G 2.45 -40,07 dBm | -27.07 d&
3.000 GHz | 9.000.GHz | 1.000 MHz 6.95892 GHz | -32,58 dBm -19.59 dB 3.000 GHz 6.95742 GHz | -32.67 dBm -19.67 dB
9.000 GHz | 13.000 GHz 1.000 MHz | -38.65 dBm | -26.65 dB 9.000 GHz | 2.36533 GHz -33.49 dém | -26.49 dB |
13.000 GHz 16.000 GHz 1.000 MHz -37.67 dBm 7 dB 13.000 GHz 17.11153 GHz -37.58 dBm .58 dB
I TT | T[ )
= i Dave: G.FEBE. 1
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SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

LTE Band 4 / 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM

y
Ref Level 0,00 dBm Offset 16,40 dB Mode Auto Sweep Ref Lavel 0,00 dBm Offset 16,40 dB Mode suto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit CII\rrk PA Limit tLrurrx ¥
-10 AdAR—HEURIOUS LINE ARS PAsE -10 déRP—$EURIOUS LINE ARS 27
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
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_..-M ” N _ _MM W i
(RO S N b ,pﬂﬂ:— (R — e s 4 ~
-50 dBm
-60 db
<70 dBrm
-80 dBm
-a0 der -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | Frequency Power Abs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 794.22032 MHz | 41,46 dBm -28,46 dB 30,000 MHz 1.000 GHz | 761.74163 MHz -41,43 dBm -28,43 dB
1,700 GHz | 1.600 MHz -41.27 dBm -2 1.000 GHz | 1,700 GHz | 1.06965 GHz | -41.33 dém
000 GHz 1.000 MHz | -40,07 dBm -27.07 dR 1.765 G 2
9.000.GHz | 1.000 MHz -32,52 dém -10.52 dB 3.000 GHz 6.95392 GHz |
13.000 GHz 1.000 MHz | -38.51 dim -26.51 dB 9.000 GHz | 1.000 MHz | 12.36383 GHz -39.56 dBm
16.000 GHz 1.000 MHz -37.72 dBm .79 dB 13.000 GHz 1.000 MHz -37.54 dBm
‘ o - i
Date: 1 18:4 Dives 18 018 1
n rum
Ref Level 0,00 dém  Offsat 16,40 dB Mode Auto Sweep Ref Lavel 000 dém  Offset 16,40 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit fth-‘rk PAR Limit th-rx F
-10 MRR—HLUELOUS LINE ABS BARS -10 dEAR—FEUEIOUS LINE ABS I
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
30 dBm
...\..A-M A~ " -, v _4 | P
[P e T L b d . [N r—— e e S
-70 dBm
-80 dem
a0 der -0 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit Range Low | Range Up Frequency | Power Abs |
30,000 MHz 1.000 GHz 1.000 MHz 532,515 —41.50 dBm ~28,50 0B 30,000 MHz 1.000 G 769.98251 MHz —41.56 dem
1,700 GHz | 1.600 MHz -40.96 dBm -27.96 0 1.000 GHz 1.69353 GHz | -40.60 dBm
3,000 GHz 1.000 MHz | -40,23 dBm -27,23 dR -40,08 dBm |
9.000.GHz | 1.000 MHz | § E .60 dB -32.60 dBm
13.000 GHz 1.000 MHz | 12.40082 GHz -38.52 dim .52 dB | 2. -33.52 dém |
18:000 GHz 1.000 MHz 16.34410 GHz -37.65 dBm .65 dB 1.000 MHz 16.34993 GHz -37.52 dém
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SPORTON LAB.

e a FCC RF Test Report

Report No. : FG813035B

LTE Band 4 / 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Ref Level 0,00 dBm Offset 16,40 dB Mode Auto Sweep

SEL Count 100/100

SGL Count 100/100
@1 AvgPwr

Ref Lavel 0,00 dBm Offset 16,40 dB

Mode 4uto Sweep

@1 AvgPwr
Limit CII\rrk PARS Limit tLrurrx ¥
-10 AdAR—HEURIOUS LINE ARS PASS -10 déRP—$EURIOUS LINE ARS 27
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
3pds -30 dBm
“MM 4t _MM A
LRI R s S ﬂﬁ— (eI — N e g e —
-50 dBm
60 B
<70 d8 <70 dBr
-20 der -80 dBm
-4 der 40 dem
Start 30.0 MH2 39006 pts Start 30.0 MHz 39006 pts Stop 18:0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | Rangelow | Rangeup | Frequency | Power Abs | ALimit
30,000 MHz 1.000 1.000 MHz | 717.14393 MHz | 30,000 MHz 1.000 GHz | 850, 50725 MHz -41,40 dém | -28,40 db
1,700 GH 1.600 MHz 1.000 GHz | .63966 GHz | -41.07 dém
000 GHz 1.000 MHz | 1.765 G 2.98128 GHz
2,000 GHz | 1.000 Mz 3.000 GHz 694592 GHz |
13.000 GHz 1.000 MHz | 9.000 GHz | 2.37333 GHz -38.55 dBm |
16.000 GHz 1.000 MHz 13.000 GHz 16.34326 GHz -37.89 dBm

Highest Channel / QPSK

Highest Channel / 16QAM

Ref Level 0,00 dém  Offsat 16,40 dB Mode Auto Sweep Ref Lavel 000 dém  Offset 16,40 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit fth-‘rk 33 Limit th.—-rx
-10 MRR—HLUELOUS LINE ABS 58 10 i PURIONS | INE_ABS
SPURIOUS_ LINE_A8S SPURIOUS_LINE_ABS
-20 dpy -20 dBm
=30 dBrm
-....-M I A0 dE _MM [T
[ P S e [ P N S ainated —
-50 dBm
60 e
-70 dBm
-a0 der 60 dem
a0 der -0 dem
Start 30.0 MHz 39006 pts Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions Spurious Emissions
Range Low | Range Up | RBW | Frequency | Range Low | Range Up | Frequency | Power Abs | ALimit
30,000 MHz 1.000 1.000 MHz | 20.682086 MHz | 30,000 MHz 1.000 GHz | 938.67816 Mz -41,49 dém | -28,4% dp
1.600 MHz 1.000 GHz | 1.50777 GHz | dém
000" GHz 1,000 MHz | 2 1.765 G 2.98210 GHz dBm |
2,000 GHz | 1.000 Mz ] 3.000 GHz 656892 GHz | dBm
13.000 GHz 1.000 MHz | 12.38383 GHz | 9.000 GHz | 2.37433 GHz -39.56 dBm
16.000 GHz 1.000 MHz 7.11237 GHz 13.000 GHz 6.33410 GHz -37.75 dBm
1 i
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SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

LTE Band 4/ 1.4MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

@

Ref Lovel dem  Offset 16,40 db Mode 4uto Sweep Ref Lavel dem  Offset 1640 dB Mode 4uto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit $hock
NE_ABS 10 dERP—EPURIONS LINE ABS
SPURIOUS_LINE_ABS
-20 dBm
=30 dBrm
B e e (| -40 B Apt NI || e | -
v = Nattuin? .
-50 dBm
-50 d
<70 dBrm
-80 dBm
-a0 der -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 MHz 700.55272 MHz | —41.52 dBm ~28,52 0B 30,000 MHz | 1.000 GHz | 1.000 MHz | 866.23403 MHz ~28,41 db
1.600 MHz 1.60047 -41.22 dBm 1.000 GHz | 1.000 MHz
1.000 MHz | 2.81132 40,18 dBm 18 R 1.765 GHz | 1.000 MHz | -30,94 dBm | 4 db
| 1.000 MHz B.56742 GHz | -32.,47 dBm -10.47 dB GHz | 1.000 MHz | -32.51 dBm -19.51 dB
13.000 GHz 1.000 MHz | 12.40482 GHz | -38.45 dBm | -26.45 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.37983 GHz -38.50 dBm | -26.50 dB |
16.000 GHz 1.000 MHz 16.34993 GHz -37.85 dBm -24.8E dB 13.000 GHz 18.000 GHz 1.000 MHz 16.34076 GHz -37.74 dBm 24.74 dB
—
i i it
Date: 16.FE Dave: 1 018 47154
trum
Ref Lavel dem  Offset 16,40 db Mode Auto Swesp
SGL Count 100/100
@1 AvgPwr
Limit ftlh‘rk
NE_ABS
-.J.'-M " | S
[T v —
a0 der
Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 MHz 769.98251 MHz | -41.50 dBm -28,50 dB
1.600 MHz 1.59243 GHz | -41.33 dBm
1.000 MHz | 2.82531 GHz -40.03 dBm
| 1.000 MHz -32,52 dém
13.000 GHz 1.000 MHz | -38.37 dim
16.000 GHz 1.000 MHz -37.64 dBm
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SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

LTE Band 4 / 3MHz

cctrum [=
L
Ref Lovel dem  Offset 16,40 db Mode 4uto Sweep Ref Lavel dem  Offset 1640 dB Mode 4uto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit $hock
NE_ABS 10 dERP—EPURIONS LINE ABS
SPURIOUS_LINE_ABS
-20 dBm
=30 dBrm
_MM = A —— M e s
Moo et e e g [Rerr——— N —
-50 dBm
-50 d
<70 dBrm
-80 dBm
-a0 der -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 MHz 753.98551 MHz | ~28,58 0B 30,000 MHz | 1.000 GHz | 1.000 MHz | £00.48226 MHz —41.508 dém ~28,68 b
1.600 MHz 1.68478 GHz | 1.000 GHz | 1.000 MHz 1.68443 GHz | -41,18 dBm
1.000 MHz | 2.00550 GHz fBm B 1.765 GHz | 1.000 MHz | 2.07963 -40,10 dBm |
| 1.000 MHz 6.94842 GHz | -32,70 dBm -19.70 dB GHz | 1.000 MHz 6.95542 GHz -32.77 dBm
13.000 GHz 1.000 MHz | 12.37483 GHz | -38.48 dBm | -26.48 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.38033 GHz -33.48 dém |
16.000 GHz 1.000 MHz 16.35243 GHz -37.80 dBm -24.80 dB 13.000 GHz 18.000 GHz 1.000 MHz 16.34826 GHz -37.56 dBm
i
JL
Date: 16.FE Date: L 018
trum
Ref Lavel dem  Offset 16,40 db Mode Auto Swesp
SGL Count 100/100
@1 AvgPwr
Limit ftlh‘rk
NE_ABS
M - e A
[ e e i it
a0 der
Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 MHz §33.97051 MHz | —41.58 dBm ~28,56 OB
1.600 MHz 1.68583 GHz | -40.98 dBm -27.98 dB
1.000 MHz | 2.02810 GHz dBm | -27.05 R
| 1.000 MHz | dBm -19.52 dB
13.000 GHz 1.000 MHz | 12.37333 GHz | 6 dBm | -26.36 dB
16.000 GHz 1.000 MHz 16.34076 GHz dBm 24.55 dB
—
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SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

LTE Band 4 / 5MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

| (=
L
Ref Lovel dem  Offset 16,40 db Mode 4uto Sweep Ref Lavel dem  Offset 1640 dB Mode 4uto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit $hock
NE_ABS 10 dERP—EPURIONS LINE ABS
SPURIOUS_LINE_ABS
-20 dBm
=30 dBrm
MM P Y 40Bm M M P
[ e e e N o ——— L i T o
-50 dBm
-50 d
<70 dBrm
-80 dBm
-a0 der -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 MHz 826.21430 MHz | ~28,41 0B 30,000 MHz | 1.000 GHz | 1.000 MHz | 720.53723 MHz —41.51 dém -28.61 b
1.600 MHz -28,34 dB 1.000 GHz | 1.000 MHz 1.67954 GHz |
1.000 MHz | 1.765 GHz | 1.000 MHz | 2.95700 GHz
| 1.000 MHz | GHz | 1.000 MHz 6.95482 GHz |
13.000 GHz 1.000 MHz | 12.35633 GHz | -3 Bm. | 7 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.36133 GHz -39.46 dBm |
16.000 GHz 1.000 MHz 16.33076 GHz -37.46 dBm -24.45 dB 13.000 GHz 18.000 GHz 1.000 MHz 16.34660 GHz -37.20 dBm
™) il

Highest Channel / 64QAM

Ref Lavel dBm  Offsat 16,40 dB Mode Auto Sweep

SGL Count 100/100
@1 AvgPwr

Limit ftlh‘rk

10 AdHE URICHS § INF_ABS

SPURIOUS_ LINE_ABS

-20 dpy

-30 8

M [ Y
L s L WP b S

a0 der

Start 30.0 MHz 39006 pts Stop 18.0 GHz

purious Emissions

Range Low | Range Up | RBW | Frequency |
30,000 MHz 1,000 MHz 717.14393 MHz |
1.000 MHz 1.692683 GHz |
1,000 MHz | 2.97140 GHz -27,16 dB
| 1.000 MHz 6.55842 GHz | -15.57 dB
13.000 GHz 1.000 MHz | 12.35583 GHz | -26.54 4B
16.000 GHz 1.000 MHz 4968 GHz 24.73 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

LTE Band 4 / 10MHz

cctrum [=
L
Ref Lovel dem  Offset 16,40 db Mode 4uto Sweep Ref Lavel dem  Offset 1640 dB Mode 4uto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit $hock
NE_ABS 10 dERP—EPURIONS LINE ABS
SPURIOUS_LINE_ABS
-20 dBm
=30 dBrm
M - A —_— MM - [y
e S e e o (R S e e ——
-50 dBm
-50 d
<70 dBrm
-80 dBm
-a0 der -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs |
30,000 MHz 1.000 MHz 7B9.B5757 MHz | —41,40 dBm ~28,40 0B 30,000 MHz | 1.000 GHz | 1.000 MHz | 786.45427 MHz —41.35 dem
1.600 MHz -41.08 dBm -28,08 dB 1.000 GHz | 1.000 MHz 1.38183 GHz | -41.30 dBm
1.000 MHz | 40,12 dBm z b 1.765 GHz | 1.000 MHz | Hz
| 1.000 MHz | -32,26 dBm 3 GHz | 1.000 MHz
13.000 GHz 1.000 MHz | 12.38433 GHz | -38.54 dBm 9.000 GHz | 13.000 GHz | 1.000 MHz |
16.000 GHz 1.000 MHz 16.34660 GHz -37.63 dBm 13.000 GHz 18.000 GHz 1.000 MHz
i
I-.
Date: 16.FE 1144 Date: 1LF 018
trum
Ref Lavel dem  Offset 16,40 db Mode Auto Swesp
SGL Count 100/100
@1 AvgPwr
Limit ftlh‘rk
10 AdRE URICHS § INF_ABS
SPURIOUS_ LINE_ABS
-20 dpy
-30 8
-MM 2 . A A
L e e T -
a0 der
Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Range Low | Range Up RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 MHz 708.90305 MHz | 41,40 dBm -28,49 dB
1.600 MHz 1.65995 GHz | -41.32 dBm
1.000 MHz | 2.99486 GHz dBm |
| 1.000 MHz 8 dBm
13.000 GHz 1.000 MHz | GHz | -38.38 dim
16.000 GHz 1.000 MHz 993 GHz -37.63 dBm
i
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SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

LTE Band 4 / 15MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

@

Ref Lavel dBm  Offset 16,40 db Mode Auto Swesp Ref Lavel dém  Offset 16.40 dB Mode 4uto Swesp
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit $hock
NE_ABS 10 MdRP—fPURIONS LINE ABS
SPURIOUS_LINE_ABS
-20 dim
=30 dBrm
-_MM e " 40 dBin .-mM .
B e T e T a e it S R N S v
50 dBmy
-50 d
<70 dBrm
-80 dBm
-a0 der -40 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 MHz —41,47 dBm ~28,47 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 972.12644 MHz —41.21 dém -28,21 b
1.000 MHz 1.000 GHz | 1.000 MHz 1.69878 GHz | 27 d&
1.000 MHz | L) 1.765 GHz | 1.000 MHz | 551 G -32,98 dBm | 98 di
| 1.000 MHz | -19.45 dB GHz | 1.000 MHz 6.97092 GHz | -42,52 dBm -18.52 dB
13.000 GHz 1.000 MHz | 12.35883 GHz | Bm. | -26.56 4B 9.000 GHz | 13.000 GHz | 1.000 MHz | 12.34533 GHz -39.69 dBm | -26.69 dB |
16.000 GHz 1.000 MHz 16.33968 GHz &8 dBm -24.68 dB 13.000 GHz 18.000 GHz 1.000 MHz 16.32051 GHz -37.71 dBm 24.71 dB

Highest Channel / 64QAM

Ref Lavel dem  Offset 16,40 db Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ftlh‘rk
10 dERE URICHS § INF_ABS
SPURIOUS_ LINE_ABS
-20 dpy
-30 8
M " LMot
[ or—— e e e W
a0 der
Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1.000 MHz 753.01598 MHz | -41.32 dBm -28,32 dB
1.600 MHz 1.69283 GHz | -41.22 dBm
1.000 MHz | 2.07738 GHz 40,03 dBm
| 1.000 Mz 685592 GHz | -32.68 dBm
13.000 GHz 1.000 MHz | 12.36733 GHz | -38.30 dBm |
16.000 GHz 1.000 MHz 618 GHz -37.90 dBm

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A4-56 of 118



SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

LTE Band 4 / 20MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

@

Ref Lovel dem  Offset 16,40 db Mode 4uto Sweep Ref Lavel dem  Offset 1640 dB Mode 4uto Sweep
SEL Count 100/100 SGL Count 1004100
@1 AvgPwr @1 AvgPwr
Limit $hock
NE_ABS 10 dERP—EPURIONS LINE ABS
SPURIOUS_LINE_ABS
-20 dBm
=30 dBrm
-.-.‘.,-WM e — MM [
L o [ T N e
-50 dBm
-50 d
<70 dBrm
-80 dBm
-a0 der -90 dem
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Range Low | Range Up | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs |
30,000 MHz 1.000 MHz £15.62950 MHz | .47 dBm ~28,47 dB 30,000 MHz | 1.000 GHz | 1.000 MHz | 704. 54023 MHz —41.47 dem
1.600 MHz 1 4 GHz | -28,19 dB 1.000 GHz | 1.000 MHz 1.44270 GHz |
1.000 MHz | 2.09956 GHz 56 dB 1.765 GHz | 1.000 MHz |
| 1.000 MHz 6.58542 GHz | -10.65 dB GHz | 1.000 MHz
13.000 GHz 1.000 MHz | 12.39233 GHz | -3 Bm. | -26.53 dB 9.000 GHz | 13.000 GHz | 1.000 MHz | 2 2 - dBm |
16.000 GHz 1.000 MHz 16.34493 GHz -37.80 dBm -24.80 dB 13.000 GHz 18.000 GHz 1.000 MHz 16.33118 GHz -37.64 dBm
i
JL
Date: 16.FE Date: L 018
trum
Ref Lavel dem  Offset 16,40 db Mode Auto Swesp
SGL Count 100/100
@1 AvgPwr
Limit ftlh‘rk
10 dERE URICHS § INF_ABS
SPURIOUS_ LINE_ABS
-20 dpy
-30 8
—MM " A
N A e T T b o
a0 der
Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs |
30,000 MHz 1.000 MHz 711.81152 MHz | -41.32 dBm
1.600 MHz 1.68933 GHz | -41.18 dBm
1.000 MHz | 2.96852 GHz -40,17 dBm
| 1.000 MHz 6.95842 GHz | -32.61 dBm
13.000 GHz 1.000 MHz | 12.36483 GHz | -38.30 dBm | -26.30 dB
16.000 GHz 1.000 MHz 17.11196 GHz -37.91 dBm 24.91 dB
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<auaniaa. FCC RF Test Report

Report No. : FG813035B

Frequency Stability
Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0009
40 Normal Voltage 0.0009
30 Normal Voltage 0.0027
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0008
0 Normal Voltage 0.0025
-10 Normal Voltage 0.0028 PASS
-20 Normal Voltage 0.0013
-30 Normal Voltage 0.0039
20 Maximum Voltage 0.0028
20 Normal Voltage 0.0000
20 Battery End Point 0.0027
Note:
1. Normal Voltage =3.82 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.
2. Note: The frequency fundamental emissions stay within the authorized frequency block.
SPORTON INTERNATIONAL INC. Page Number : A4-58 of 118
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SPORTON LAB.

FCC RF Test Report Report No. : FG813035B

<For Down Antenna>

Peak-to-Average Ratio

Mode LTE Band 4 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.77 4.87 5.57 5.8
Middle CH 4.2 4.93 5.45 5.83 PASS
Highest CH 4.06 4.9 5.68 5.8
Mode LTE Band 4 / 20MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 5.39 5.86 - -
Middle CH 5.57 5.83 - - PASS
Highest CH 5.74 6.06 - -
SPORTON INTERNATIONAL INC. Page Number : A4-59 of 118
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<auaniaa. FCC RF Test Report Report No. : FG813035B

LTE Band 4 / 20MHz / QPSK

Lowest Channel / 1RB Lowest Channel / Full RB

g triir - i
Ref Level 50,00 46m  Offset 1170 06 Ref Level 50,00 46m  Offset 1170 06
e aut 30d8 AqQr i e RBW 20 M e aut 30d8 AqQr 2 ms e RBW 70 Mz
@153 view @153 view
o o
0.01- R o . L R 0.01- -
i v
1E 1E
i 2
b
won 1 - u
T T
L X
,\ |
e 1 e 1
iE. ] g 1E-05 ;
L
GF 1,72 Ghz Mean Pwr + 20.00 di GF 1,72 Ghz Mean pwr - 20,00 48
Complementary Cumulative Distribution Function Samples: 133000 Complementary Cumulative Distribution Function Sampies: 130000
Mean | Peak |  Crest | 0% | 1%% [ _oame [ o0.01% | Mean | Peak |  Crest | 0% | 1% | 0a% | o019 |
Trace 1 [ 1556 cBm | 18,56 obm 4.41d8 2.28 da 54348 377 dk 395 4B Trace 1 [ 1507 gBm | 2157 oBm 54548 2.32.d8 413 48 4,87 di 348

Middle Channel / 1RB Middle Channel / Full RB

S | 1 |
Ref Level 50,00 46m  Offset 1170 06 Ref Level 50,00 46m  Offset 1170 06
P AL 30.d8 AQT & RBW 20 MHz P AL 30.d8 AQT RBW 20 MHz
@153 view @153 view
B - -8
L e S B e L T L7 pum— R S i —
E£-03 I E \
s | s \
I X
I}
1E; t 1E-05 L
5 i
¥ 3 i
; X
! __|
OF 1.7025 GHz ean Pyir_+ 20,00 dB OF 1.7025 GHz Mean Pyr | 20.00 0B
Complementary Cumulative Distribution Function Samples: 139000 Complementary Cumulative Distribution Function Bamples: 132000
Mean | Peak | st | 0% | 1% [ oame [ o.o1% | n_ | peak | crest | 0% | 1% | oame | 01% |
Trace 1 [ 1541 oBm 18,56 obm 4.55d8 Z.43d8 38348 +,20 db 332 4B Trace 1 [ 1576 0Bm | 2126 oBm $5ida 2.35 da 414d8 4,03 di 8

Highest Channel / 1RB Highest Channel / Full RB

dim  Offset 11,70 0B

Ref Level 50.00 dam  Offsst 1170 06
P AL 30.d8 AQT mE & RBW 20 MHz P AL 30 dB AQT 2 ms & RBW 20 MH:
@152 view @152 view
i
o,
a.01- SRS || RN | ST | — (P | e (Y eoul] |, S W
\
1E 1E E
I \
| \
1 Y
1504 ‘l 1504 “
5
: .
1E - 1E
| |
GF 1,745 GHz. can Pyir | 20.00 dn GF 1,745 GHz. Mean Pwr | 20,00 dB.
Complementary Cumulative Distribution Function Samples: 139000 Complementary Cumulative Distribution Function Bamples: 132000
Msan | _crast | 10% | 1% |  oase | o.01% | msan__ | | 10w | | 6.0 01 |
Trace 1 [ 1505 cbm 197 354d8 Zaids EEED) 506 ot 520 dB. race 1 [ 15 b1 cbm 36 db 517 48 3.90 da
I I
JL

e
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<auaniaa. FCC RF Test Report Report No. : FG813035B

LTE Band 4 / 20MHz / 16QAM
Lowest Channel / 1RB Lowest Channel / Full RB

Spectrurn = 7
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<auaniaa. FCC RF Test Report Report No. : FG813035B

LTE Band 4 / 20MHz / 64QAM
Lowest Channel / 1RB Lowest Channel / Full RB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

26dB Bandwidth

Mode LTE Band 4 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM| QPSK [16QAM| QPSK |[16QAM| QPSK |[16QAM| QPSK |[16QAM| QPSK |[16QAM
Lowest CH 1.24 1.24 3.02 3.03 4.96 4.95 9.85 9.93 | 14.60 | 14.42 | 20.10 | 20.10
Middle CH 1.23 1.22 2.99 2.99 4.90 4.87 9.75 9.83 | 14.30 | 14.75 | 20.46 | 20.50
Highest CH 1.24 1.26 3.02 2.97 4.90 5.00 | 10.03 | 9.87 | 14.63 | 1442 | 20.30 | 20.18
Mode LTE Band 4 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH 1.23 - 2.98 - 4.86 - 10.05 - 14.69 - 20.30 -
Middle CH 1.23 - 3.00 - 4.92 - 9.77 - 14.63 - 20.50 -
Highest CH 1.22 - 2.99 - 4.83 - 9.71 - 14.63 - 20.42 -
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SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

LTE Band 4

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM
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Highest Channel / 1.4MHz / 16QAM
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1 L.7530018 GHz m nda TL L 17536678 GHz ~12.30 dBm nda 26,00 dB
i 83 dim 0 factor i 17545238 dBm 0 factor
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SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

LTE Band 4

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM
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Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM
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Highest Channel / 3MHz / QPSK
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